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FCC Test Report

FCC ID: 2BNAD-X7PRO
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4F, Block A, 88 Fukang Rd, Longgang Dist, Shenzhen, China
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5180 Antl 77.27 1.12
NVNT a 5220 Antl 81.82 0.87
NVNT a 5240 Antl 81.82 0.87
NVNT ac20 5180 Antl 97.04 0.13
NVNT ac20 5220 Antl 97.06 0.13
NVNT ac20 5240 Antl 97.06 0.13
NVNT ac40 5190 Antl 92.86 0.32
NVNT ac40 5230 Antl 94.29 0.26
NVNT ac80 5210 Antl 89.19 0.5
NVNT ax20 5180 Antl 96.32 0.16
NVNT ax20 5220 Antl 97.06 0.13
NVNT ax20 5240 Antl 97.06 0.13
NVNT ax40 5190 Antl 92.86 0.32
NVNT ax40 5230 Antl 94.29 0.26
NVNT ax80 5210 Antl 89.19 0.5
NVNT n20 5180 Antl 96.3 0.16
NVNT n20 5220 Antl 97.01 0.13
NVNT n20 5240 Antl 96.3 0.16
NVNT n40 5190 Antl 94.2 0.26
NVNT n40 5230 Antl 92.86 0.32

Test Report

Tel: 0755-89668180

E-mail:Igt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT a 5180MHz Antl

xmgm Sptnmm !nilyzzr Swept SA

Cen(er Freq 5 180000000 GHz i ‘Avo Type: Log-Pwr
PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 50.

Ref Offset 8.42 dB
Ref 20,00 dBm

Center 5.180000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

TRC| SCL X Y FUNCTION | F TH FUNCTION
[t]  5000us[  256d8m|
100.0 us -0.90 dBm
2700 s 313 dBm

Duty Cycle NVNT a 5220MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 5.220000000 GHz B ey Tvpa- LogiBwr
PNO: Fast ~——  1rig: Free Run
IFGain:Low #Atten: 30 dB
Mkr1 10.00 ps|

Ref Offset 8.6 dB 5 on
2.93 dBm

Ref 20.00 dBm

Center 5.220000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (1UDD1 pts]

FUNCTION

—r-rm
50.00 us
2300us

Duty Cycle NVNT a 5240MHz Antl

xmgms;mmmm-mn Swept SA ———
L SENSEIN i 01:53:19 PMJan 0

Center Freq 5 240000000 GHz ) Avp Type: Log-Pwr i

PNO: Fast ~+—  11ig: FreeRun

IFGain:Low #Atten: 30 dB

Mkr1 140.0 ps|

Ref Offset 8.7 dB i
4.03 dBm

Ref 20.00 dBm

Center 5.240000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (1UDD1 pts]

FUNCTION

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Test Report

Duty Cycle NVNT ac20 5180MHz Antl

Keysight Spectrum Analyzer - Swept SA =]
AL ENSE IV T 02:26:
Center Freq 5.180000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun u
25

IFGain:Low #Atten: 30 dB

Ref Offset 8.42 dB
Ref 20,00 dBm

Center 5.180000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

c FUNCTION | FUNCTION ¥DTH

MKF, MODE TR

Duty Cycle NVNT ac20 5220MHz Antl

Keysight Spectrum Analyzer - Swept 54
AL ENSEIN ]
Center Freq 5.220000000 GHz ) Avp Type: Log-Pwr
PNO: F Trig: Free Run

. , Mkr1 330.0 ps|
Ref Offset 8.6 dB
Ref 20,00 dBm 2.31 dBm

Span 0 Hz

Center 5.220000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

KR MODE

FUNCTION | FUNCTION ¥DTH
[ 231dBm|
-17.57 dBm
0.72dBm

Duty Cycle NVNT ac20 5240MHz Antl

Keysight Spectruem Analyzer - Swept SA
L

Center Freq 5.240000000 GHz

R

Avg Type: Log-Pwr

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.7 dB
Ref 20,00 dBm

Span 0 Hz

Center 5.240000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

Res BW 1.0 MHz

MKF, MODE TR

590.0 us
1910 ms

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT ac40 5190MHz Antl

Naysight Spectrunm Analyass - Swept SA -
AL SENSEN T ;
Center Freq 5.190000000 GHz ) Avp Type: Log-Pwr
Trig: Free Run T

PNO: Fast
IFGain:Low #Atten: 30 dB

Ref Offset 8.46 dB
Ref 20,00 dBm

Center 5.190000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF MODE TRC) 5C E FUNCTION | FUNCTION wIDTH FUNCTION

Duty Cycle NVNT ac40 5230MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL SENSEAIN ~
Center Freq 5.230000000 GHz ) Avp Type: Log-Pwr
PN Trig: Free Run

Fast ~#—
IFGain:Low #Atten: 30 dB

e 3 390.0 ps
Ref Offset 8.66 dB
Ref 20,00 dBm 16 dBm

Center 5.230000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC E FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT ac80 5210MHz Antl

Xeysight Spectrum Anabzer - Swept A ===
T = ¥

Center Freq 5.210000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~—  1rig: FreeRun

IFGain:Low #Atten: 30 dB

Ref Offset 8.66 dB
Ref 20,00 dBm

Center 5.210000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF MODE TRC

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 5 of 81



Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT ax20 5180MHz Antl

Keysight Spectrum Analyzer - Swept SA =]
RL SENSEIN h 02:29:0
Center Freq 5.180000000 GHz ) Avp Type: Log-Pwr
Trig: Free Run T
225

PNO: Fast
IFGain:Low #Atten: 30 dB

Ref Offset 8.42 dB
Ref 20,00 dBm

Center 5.180000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF MODE TRC) 5C E FUNCTION | FUNCTION wIDTH FUNCTION

N 1]

G

Duty Cycle NVNT ax20 5220MHz Antl

Keysight Spectrum Analyzer - Swept 54
AL SENSEN ]
Center Freq 5.220000000 GHz ) Avp Type: Log-Pwr
PN Trig: Free Run

Fast ~#—
IFGain:Low #Atten: 30 dB

. , Mkr1 400.0 ps|
Ref Offset 8.6 dB
R:ef 20,00 dBm -1.28 dBm

Center 5.220000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE E FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT ax20 5240MHz Antl

Keysight Spectruem Analyzer - Swept SA

Center Freq 5.240000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 8.7 dB
Ref 20,00 dBm

13
Ve

Center 5.240000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKR MODE TRC| 5C

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 6 of 81



Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT ax40 5190MHz Antl

Keysight Spectrum Analyzer - Swept SA ERE=
AL SENSEIN ] 03
Center Freq 5.190000000 GHz Avp Type: Log-Pwr :

PNO: Fast ~#—  17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr1 510

Ref Offset 8 =
5.97

6 dB
Ref 20.00 dBm

Center 5.190000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF MODE TRC) 5C E FUNCTION | FUNCTION wIDTH FUNCTION

560.0 us
1.210ms

Duty Cycle NVNT ax40 5230MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL SENSEAIN ~
Center Freq 5.230000000 GHz Avp Type: Log-Pwr
PN

Fast ~s— Trig: FreeRun
#Atten: 30 dB

Ref Offset 8.66 dB Mkr1 s

S
Ref 20,00 dBm -7.14 dBm

Center 5.230000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC E FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT ax80 5210MHz Antl

Keysight Spectrum Analyzer - Swept SA ERE=
Center Freq 5.210000000 GHz ) Avp Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.66 dB
Ref 20,00 dBm

Center 5.210000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MK MODE TRC| 5C E FUNCTION | F v FUNCTION

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 7 of 81



Shenzhen LG

T Test Service Co., Ltd.

Test Report

Duty Cycle NVNT n20 5180MHz Ant1

Keysight Spectrum Analyzer - Swept 54
AL SENSE I
Center Freq 5.180000000 GHz B
PNO: Fast ~s—  Trig: Free Run

IFGain:Low

Ref Offset 8.42 dB
Ref 20,00 dBm

Center 5.180000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz

Avg Type: Log-Pwr

#Atten: 30 dB
Mkr1 20.00 ps
2.36 dBm

Span 0 Hz
Sweep 100.0 ms (10001 pts]

WKR_MODE TR
N 1]

70.00 us
1.370ms

FUNCTION | FUNCTION ¥DTH FUNCTION

G

Duty Cycle

NVNT n20 5220MHz Antl

Keysight Specinum Analyzer - Swept 54
RL SENSEAIN
Center Freq 5.220000000 GHz B
PNO: Fast ~#— 11g: FreeRun

Ref Offset 5.6 dB
Ref 20,00 dBm

Center 5.220000000 GHz
Res BW 1.0 MHz #

Avg Type: Log-Pwr

#Atten: 30 dB
Mkr1 520.0 ps|
-11.88 dBm

Span 0 Hz
VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

KR MODE

FUNCTION | FUNCTION ¥DTH

Duty Cycle NVNT n20 5240MHz Antl

Keysight Spectruem Analyzer - Swept SA

Center Freq 5.240000000 GHz
Foatan

Ref Offset 8.7 dB
Ref 20,00 dBm

Center 5.240000000 GHz
Res BW 1.0 MHz

Avg Type: Log-Pwr
s~ Trig: FreeRun
#Atten: 30 dB
Mkr1 250
a7

87

Span 0 Hz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF, MODE TR

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Duty Cycle NVNT n40 5190MHz Ant1

[ Keysight Spectrum Analyzer - Swept SA =

AL NSE T ]
Center Freq 5.190000000 GHz ) Avp Type: Log-Pwr
Trig: Free Run

Ref Offset 8.46 dB
Ref 20,00 dBm

Center 5.190000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Duty Cycle NVNT n40 5230MHz Ant1

Keysight Spectrum Analyzer - Swept 54
Center Freq 5.230000000 GHz o Avp Type: Log-Pwr

PNO: Fast ~+—  11ig: FreeRun
IFGain:Low #Artten: 30 dB

Ref Offset 8.66 dB F'-1Kr1n.-_‘1_'0_f_l us
Ref 20,00 dBm -3.67 dB

Center 5.230000000 GHz Span 0 Hz,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts]

MKF, MODE TR X FUNCTION | FUNCTION ¥DTH

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 9 of 81



Shenzhen LGT Test Service Co., Ltd.

Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 9.176 1.12 10.296 24 Pass
NVNT a 5220 Antl 8.498 0.87 9.368 24 Pass
NVNT a 5240 Antl 8.898 0.87 9.768 24 Pass
NVNT ac20 5180 Antl 9.511 0.13 9.641 24 Pass
NVNT ac20 5220 Antl 9.469 0.13 9.599 24 Pass
NVNT ac20 5240 Antl 10.511 0.13 10.641 24 Pass
NVNT ac40 5190 Antl 9.625 0.32 9.945 24 Pass
NVNT ac40 5230 Antl 8.889 0.26 9.149 24 Pass
NVNT ac80 5210 Antl 9.422 0.5 9.922 24 Pass
NVNT ax20 5180 Antl 9.511 0.16 9.671 24 Pass
NVNT ax20 5220 Antl 9.542 0.13 9.672 24 Pass
NVNT ax20 5240 Antl 10.482 0.13 10.612 24 Pass
NVNT ax40 5190 Antl 9.619 0.32 9.939 24 Pass
NVNT ax40 5230 Antl 8.908 0.26 9.168 24 Pass
NVNT ax80 5210 Antl 9.42 0.5 9.92 24 Pass
NVNT n20 5180 Antl 9.785 0.16 9.945 24 Pass
NVNT n20 5220 Antl 8.556 0.13 8.686 24 Pass
NVNT n20 5240 Antl 8.862 0.16 9.022 24 Pass
NVNT n40 5190 Antl 9.022 0.26 9.282 24 Pass
NVNT n40 5230 Antl 8.399 0.32 8.719 24 Pass

Test Report

Tel: 0755-89668180

E-mail:Igt@Igt-cert.com

Web: www.lgt-cert.com

Page 10 of 81




Shenzhen LGT Test Service Co., Ltd.

Power NVNT a 5180MHz Antl

VSE I T Ot 46:10PM1on 02, 2025
Center Freq: 5.180000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.180000000 GHz

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.18 dBm /20 MHz -63.83 dBm /Hz

G STATUS

Power NVNT a 5220MHz Antl

7 NSE T T 01:48:11 PMan 02, 2025

Center Freq 5.220000000 GHz Center Freq: 5220000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 8.6 dB
Ref 28.60 dBm

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.50 dBm /20 MHz -64.51 dBm /Hz

Power NVNT a 5240MHz Antl

AL E NSEIN T 01:53:29 PMan 02, 2025
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 8.7 dB
Ref 28.70 dBm

R A —

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.90 dBm /20 MHz -64.11 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ac20 5180MHz Antl

GEIN T 02.26:45 PH13n 02, 2025

Center Freq: 5.180000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.180000000 GHz

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.51 dBm /20 MHz -63.50 dBm /Hz

G STATUS

Power NVNT ac20 5220MHz Antl

7 NSEIN T 03:31:39 PMan 02, 2025

Center Freq 5.220000000 GHz Center Freq: 5220000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 8.6 dB
Ref 28.60 dBm

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.47 dBm /20 MHz -63.54 dBm /Hz

Power NVNT ac20 5240MHz Antl

AL E NSEIN ] 11:43:25 AM1an 08, 2025
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 8.7 dB
Ref 28.70 dBm

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

10.51 dBm /20 MHz -62.50 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ac40 5190MHz Antl

VSE I T 03:48:42PM1on 02, 2025
Center Freq: 5.190000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.190000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

iCenter 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.63 dBm /40 MHz -66.40 dBm /Hz

G STATUS

Power NVNT ac40 5230MHz Antl

=
03:54:08 PM1an 02, 2025

[ Keysight Spectrum Analyzer - Channel Pawer
RL 3
Radio Std: None

Center Freq 5.230000000 GHz Center Freq: 6.230000000 GHz
—»—  Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.66 dB
Ref 28,65 dBm

iCenter 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.89 dBm /40 MHz -67.13 dBm /Hz

Power NVNT ac80 5210MHz Antl

AL E NSEIN T 01:35:00 PMan 02, 2025
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 8.66 dB
Ref 28,55 dBm

Center 5.21 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.42 dBm /80 MHz -69.61 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ax20 5180MHz Antl

GEIN T 02.:20:21 PH13n 02, 2025

Center Freq: 5.180000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.180000000 GHz

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.51 dBm /20 MHz -63.50 dBm /Hz

G STATUS

Power NVNT ax20 5220MHz Antl

7 NSEIN T 03:33:02 PM1an 02, 2025

Center Freq 5.220000000 GHz Center Freq: 5220000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 8.6 dB
Ref 28.60 dBm

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.54 dBm /20 MHz -63.47 dBm /Hz

Power NVNT ax20 5240MHz Antl

AL E NSEIN ] 11:45:03 AM1an 08, 2025
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 8.7 dB
Ref 28.70 dBm

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

10.48 dBm /20 MHz -62.53 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT ax40 5190MHz Antl

GEIN T 0351159 PH13n 02, 2025

Center Freq: 5.190000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.190000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

iCenter 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.62 dBm /40 MHz -66.40 dBm /Hz

G STATUS

Power NVNT ax40 5230MHz Antl

=
03:56:10 PM1an 02, 2025

[ Keysight Spectrum Analyzer - Channel Pawer
RL 3
Radio Std: None

Center Freq 5.230000000 GHz Center Freq: 6.230000000 GHz
—»—  Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 8.66 dB
Ref 28,65 dBm

iCenter 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.91 dBm /40 MHz -67.11 dBm /Hz

Power NVNT ax80 5210MHz Antl

AL E NSEIN T 01:37:09 PMan 02, 2025
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 8.66 dB
Ref 28,55 dBm

= e

Center 5.21 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.42 dBm /80 MHz -69.61 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Power NVNT n20 5180MHz Antl

GEIN T O1:55:31 PH1an 02, 2025

Center Freq: 5.180000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 5.180000000 GHz

iCenter 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.79 dBm /20 MHz -63.22 dBm /Hz

G STATUS

Power NVNT n20 5220MHz Antl

R NSE I ] 02:01:47 PMan 02, 2025
Center Freq 5.220000000 GHz Center Freq: 5220000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Ref Offset 8.6 dB
Ref 28.60 dBm

iCenter 5.22 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.56 dBm /20 MHz -64.45 dBm /Hz

Power NVNT n20 5240MHz Antl

AL E NSEIN T 02:04:12 PMan 02, 2025
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Channel Pawer

Ref Offset 8.7 dB
Ref 28.70 dBm

L sdoctledelle”

iCenter 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.86 dBm /20 MHz -64.15 dBm /Hz

G STATUS

Test Report Tel: 0755-89668180 E-mail:lgt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Test Report

Power NVNT n40 5190MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 5.190000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

iCenter 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.02 dBm /40 MHz -67.00 dBm /Hz

G STATUS

=

02:11:47 PMan 02, 21
Radio Std: None

Radio Device: BTS

025

Power NVNT n40 5230MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 5.230000000 GHz Center Freq: 6.230000000 GHz
~»—  Trig: FreeRun AvglHold: 100/100
#IFGain:Low #Atten: 30 dB

Ref Offset 8.66 dB
Ref 28,65 dBm

iCenter 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.40 dBm /40 MHz -67.62 dBm /Hz

G STATUS

02:16:03 PMan 02,
Radio Std: None

Radio Device: BTS

025

Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Limit -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 19.997 0.5 Pass
NVNT a 5220 Antl 19.733 0.5 Pass
NVNT a 5240 Antl 19.789 0.5 Pass
NVNT ac20 5180 Antl 20.254 0.5 Pass
NVNT ac20 5220 Antl 20.204 0.5 Pass
NVNT ac20 5240 Antl 20.307 0.5 Pass
NVNT ac40 5190 Antl 39.751 0.5 Pass
NVNT ac40 5230 Antl 40.347 0.5 Pass
NVNT ac80 5210 Antl 80.887 0.5 Pass
NVNT ax20 5180 Antl 20.305 0.5 Pass
NVNT ax20 5220 Antl 20.438 0.5 Pass
NVNT ax20 5240 Antl 20.2 0.5 Pass
NVNT ax40 5190 Antl 39.612 0.5 Pass
NVNT ax40 5230 Antl 39.83 0.5 Pass
NVNT ax80 5210 Antl 79.572 0.5 Pass
NVNT n20 5180 Antl 20.135 0.5 Pass
NVNT n20 5220 Antl 20.322 0.5 Pass
NVNT n20 5240 Antl 20.235 0.5 Pass
NVNT n40 5190 Antl 39.984 0.5 Pass
NVNT n40 5230 Antl 49.893 0.5 Pass

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 18 of 81




Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT a 5180MHz Antl
=

01:47:31 PMan 02, 2025
Radio Std: None

Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 1001100
Radio Device: BTS

AL
Center Freq 5.180000000 GHz
#IFGain:Low - #Atten: 30 dB
Mkr3 5.18999 GHz
-25.122 dBm

[ Keysight Spectrum Analyzer - Occupied BW

Il

iCenter 5.18 GHz
#VBW 1 MHz Sweep 1.333 ms

Res BW 300 kHz
16.0 dBm

Total Power

Occupied Bandwidth
16.443 MHz
99.00 %

-7.892 kHz % of OBW Power
-26.00 dB

Transmit Freq Error
20.00 MHz x dB

x dB Bandwidth

STATUS

G

-26dB Bandwidth NVNT a 5220MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW o]
AL E ENSE IV T 01:49:24 PM1an 02, 2025
Center Freq 5.220000000 GHz Center Freq: 5220000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.22986 GHz

-24.967 dBm

Ref Offset 8.6 dB
Ref 28,60 dBm

‘,,«wa-.w.-\..uwﬂﬂ.wm” A b I it ;

r
W
Wt

i Wﬂ'ﬂj"bww'ﬂij

‘Center 5.22 GHz Span 30 MHz|
#VBW 1 MHz Sweep 1.333 ms

Res BW 300 kHz
15.3 dBm

Total Power

Occupied Bandwidth

16.469 MHz

-6.431 kHz % of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
19.73 MHz x dB

x dB Bandwidth

-26dB Bandwidth NVNT a 5240MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
RL R ENSE I T 0154:58 PMJan 02, 2025
Center Freq 5.240000000 GHz Center Freq: 6.240000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 1001100
HFGain:Low #Arten: 30 dB Radio Device: BTS
MKkr3 5.249926 GHz,

Ref 28.70 dBm *26.256 dBm
A 1

L Mm—dMnMMW.,‘,N;N'w'mw«mm\mM-

wg:

Wittty

».w.w.aw-l-'aﬁ'»“"l

‘Center 5.24 GHz Span 30 MHz|
#VBW 1 MHz Sweep 1.333 ms

Res BW 300 kHz
15.8 dBm

Total Power

Occupied Bandwidth

16.452 MHz

31.626 kHz % of OBW Power 99.00 %
-26.00 dB

19.79 MHz x dB

Transmit Freq Error
x dB Bandwidth

G

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com Page 19 of 81



Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT ac20 5180MHz Antl
=

[ Keysight Spectrum Analyzer - Occupied BW ==
RL R ENSEIN T 02:28:48 PMan 02, 2025
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
—s—  Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB

Radio Device: BTS

Mkr3 5.190113 GHz
-25.524 dBm

a1
e T P, «l‘w
| '1% . {
SR Sl ia

‘Center 5.18 GHz Span 30 MHz|
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 15.2 dBm

17.640 MHz
Transmit Freq Error -13.900 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.25 MHz x dB -26.00 dB

STATUS

G

-26dB Bandwidth NVNT ac20 5220MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BV ||
RL E 03:32:30 PM1an 02, 2025

Center Freq 5.220000000 GHz

Center Freq: 5.220000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

—-—
#IFGain:Low #Atten: 30 dB

Radio Device: BTS
30086 GHz

Ref Offset 8.6 dB

Ref 28,60 dBm 2.812 dBm

1
,-pqo.-uﬂvmm%wmmw e Rurramas R PR —— |
Y,

o

‘Center 5.22 GHz Span 30 MHz|
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 15.1 dBm

17.612 MHz

Transmit Freq Error -16.041 kHz
x dB Bandwidth 20.20 MHz x dB -26.00 dB

% of OBW Power 99.00 %

-26dB Bandwidth NVNT ac20 5240MHz Ant1
)

[ Keysight Spectrum Analyzer - Occupied BV o)
E 11:44:42 AM1an 08, 2025

RL E SE I ~
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

—-—
#IFGain:Low #Atten: 30 dB

Radio Device: BTS

o MKr3 5.250181 GHz
Ref 28.70 dBm '25.291 dBm

N

o .
| iy
idnermdbuai] .

“g,,.,.mmw.w'ﬂw"v“’*‘ Vs g AN Ak A Al |

i ey

‘Center 5.24 GHz Span 30 MHz|
Sweep 1.333 ms

Res BW 300 kHz #VBW 1 MHz

Total Power 16.1 dBm

Occupied Bandwidth
17.584 MHz
27.921 kHz % of OBW Power 99.00 %

Transmit Freq Error
-26.00 dB

x dB Bandwidth 20.31 MHz x dB

G

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT ac40 5190MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.190000000 GHz

—-—
#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

i

NR
Ltpanelidotp A

iCenter 5.19 GHz
‘Res BW 300 kHz

Occupied Bandwidth

35.881 MHz
18.316 kHz
39.75 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5190000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

B s N Y e |

#VBW 1 MHz

Total Power

% of OBW Power

x dB -26.00 dB

15.6 dBm

o | o ]
03:50:17 PMan 02, 2025
Radio Std: None
Radio Device: BTS

Mkr3 5.209894 GHz
-28.344 dBm

Py,
LYW Wt

Span 60 MHz|
Sweep 1.333 ms

99.00 %

-26dB Bandwidth NVNT ac40 5230MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.230000000 GHz
#IFGain:Low s

Ref Offset 8.66 dB
Ref 28,65 dBm

o

iCenter 5.23 GHz
‘Res BW 300 kHz

Occupied Bandwidth

36.002 MHz
53.889 kHz
40.35 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.230000000 GH,
Trig: Free Run
#Atten: 30 dB

;.rt.-u“nv*.mxm-.mw-‘h'nn—»w-l\\i»wﬁ-‘mumn‘mm.a,h_(._...‘.,‘ A

#VBW 1 MHz

Total Power

% of OBW Power
x dB

z
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 5.250228 GHz
-29.405 dBm

“-'""Wh"h

Span 60 MHz|
Sweep 1.333 ms

14.8 dBm

99.00 %
-26.00 dB

-26dB Bandwidth NVNT ac80 5210MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

—

#IFGain:Low

Ref Offset 8.66 dB
Ref 28,55 dBm

Center 5.21 GHz
‘Res BW 1 MHz

Occupied Bandwidth

75.451 MHz
92.599 kHz
80.89 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Atten: 30 dB

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Center Freq: 5.210000000 GHz
Avg|Hold: 100/100

o |- ]

01:36:33 PMan 02, 2025
Radio Std: None

Radio Device: BTS

Mkr3 5.250536 GHz,
-26.018 dBm

Span 120 MHz
Sweep 1.333 ms

15.8 dBm

99.00 %
-26.00 dB

Test Report Tel: 0755-89668180

E-mail:Igt@Igt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT ax20 5180MHz Antl
)

02:29:53 PMan 02, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I :
Center Freq 5.180000000 GHz Center Freq: 6.180000000 GHz
-+ Trig: FreeRun Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.190145 GHz

-27.369 dBm

s s g L o EAS S
[
g drlantrete Whowmpites

Span 30 MHz|

iCenter 5.18 GHz
#VBW 1 MHz Sweep 1.333 ms

Res BW 300 kHz

Occupied Bandwidth Total Power 15.2 dBm

17.644 MHz
-6.974 kHz % of OBW Power 99.00 %

Transmit Freq Error
x dB -26.00 dB

x dB Bandwidth 20.30 MHz

STATUS

G

-26dB Bandwidth NVNT ax20 5220MHz Ant1

03:33:19 PMan 02, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.220000000 GHz

Center Freq: 6.220000000 GHz
—+— Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
<r3 5.230187 GHz

5.567 dBm

Ref Offset 8.6 dB
Ref 28.60 dBm

| A1
') e A g B |
f _—
Ny
“ihehdl

rl,'*Jii,t.thﬁ

Span 30 MHz|

Center 5.22 GHz )
#VBW 1 MHz Sweep 1.333 ms|

Res BW 300 kHz

Occupied Bandwidth Total Power 15.3 dBm

17.654 MHz

Transmit Freq Error -32.360 kHz
x dB Bandwidth 20.44 MHz x dB

% of OBW Power 99.00 %
-26.00 dB

-26dB Bandwidth NVNT ax20 5240MHz Ant1
)

11:45:22 AMan 08, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW
AL C ENGE I :
Center Freq 5.240000000 GHz Center Freq: 6.240000000 GHz
—»—  Trig: FreeRun Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB
Mkr3 5.250121 GHz

-26.247 dBm

Radio Device: BTS

Ref Offset 8.7 dB
Ref 28.70 dBm

T e T ey, e
il e
| \\“"*‘*W\u,

pa
eyl

Span 30 MHz|
Sweep 1.333 ms

Center 5.24 GHz )
#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 16.2 dBm

17.574 MHz
Transmit Freq Error 21.229 kHz
x dB Bandwidth 20.20 MHz

% of OBW Power 99.00 %
x dB -26.00 dB

G

Test Report Tel: 0755-89668180 E-mail:Igt@Igt-cert.com Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT ax40 5190MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW

AL
Center Freq 5.190000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

e

J ‘-.‘-‘\W’M

iCenter 5.19 GHz
‘Res BW 300 kHz

Occupied Bandwidth

35.918 MHz
-2.429 kHz
39.61 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5190000000 GHz
Trig: Free Run
#Atten: 30 dB

Avg|Hold: 100/100

SV S ,W-..w.mmm'r\ﬂ“,-fwdtrmwmM-V,,_.MM

#VBW 1 MHz
Total Power 15.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Mkr3 5.209803 GHz

o | o ]
03:52:22 PMan 02, 2025
Radio Std: None

Radio Device: BTS

-30.172 dBm

Span 60 MHz|
Sweep 1.333 ms

-26dB Bandwidth NVNT ax40 5230MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.230000000 GHz

#IFGain:Low

Ref Offset 8.66 dB
Ref 28,65 dBm

fl
o,

o

M\m.v.,{.w-h'n\!"y

iCenter 5.23 GHz
‘Res BW 300 kHz

Occupied Bandwidth

36.008 MHz
17.085 kHz
39.83 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.230000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

N M._MH_‘W,M-",}w‘lwﬂwp‘o&\:'-.‘\"whmw’-wMMH/-W.WM

#VBW 1 MHz

Total Power 14.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Mkr3 5.249932 GHz

03:56:34 PM1an 02,
Radio Std: None

Radio Device: BTS

-28.749 dBm
9
\MMM.I’""W i

Span 60 MHz|
Sweep 1.333 ms

-26dB Bandwidth NVNT ax80 5210MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.210000000 GHz

#IFGain:Low

Ref Offset 8.66 dB
Ref 28,55 dBm

awmwwm*f

Center 5.21 GHz
‘Res BW 300 kHz

Occupied Bandwidth

75.340 MHz
58.891 kHz
79.57 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.210000000 GHz
Trig: Free Run
#Atten: 30 dB

.Wa.mmw.wmww"f‘-‘mm\ P iy o

#VBW 1 MHz
Total Power 15.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Avg|Hold: 100/100

o | o ]
01:38:35 PMan 02, 2025
Radio Std: None

Radio Device: BTS

Mkr3 5.249845 GHz
-30.247 dBm

\-;N.-aw o

Span 120 MHz
Sweep 1.333 ms

Test Report Tel: 0755-89668180

E-mail:Igt@Igt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

-26dB Bandwidth NVNT n20 5180MHz Antl
)

[ Keysight Spectrum Analyzer - Occupied BV o)
RL E ENSE I T 01:57:00 PM1an 02, 2025
Center Freq 5.180000000 GHz Center Freq; 5.180000000 GHz Radio Std: None
—»  Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 5.190055 GHz
-22.139 dBm

#IFGain:Low

21
e i L ol
Y

M
; Lo,

3

LA

‘Center 5.18 GHz Span 30 MHz|
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 15.0 dBm

17.652 MHz
Transmit Freq Error -13.048 kHz
x dB Bandwidth 20.14 MHz x dB

% of OBW Power 99.00 %
-26.00 dB

G STATUS

-26dB Bandwidth NVNT n20 5220MHz Antl

[ Keysight Spectrum Analyzer - Occupied BV o)
RL E 02:03:12 PM1an 02, 2025

Center Freq 5.220000000 GHz

Center Freq: 5.220000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Radio Device: BTS

Mkr3 5.230132 GHz
9.595 dBm

—-—
#IFGain:Low

Ref Offset 8.6 dB
Ref 28,60 dBm

.

e A At N A |
K

AL

iCenter 5.22 GHz
‘Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 14.1 dBm

17.634 MHz
Transmit Freq Error -29.347 kHz
x dB Bandwidth 20.32 MHz x dB

% of OBW Power 99.00 %
-26.00 dB

-26dB Bandwidth NVNT n20 5240MHz Antl
=

[ Keysight Spectrum Analyzer - Occupied BV o)
E 02:05:51 PM1an 02, 2025

RL E SE I ~
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Radio Device: BTS

Mkr3 5.250137 GHz
-25.653 dBm

—-—
#IFGain:Low

Ref Offset 8.7 dB
Ref 28.70 dBm

i A O A S~ b it
W a3
W

H;umnuh'!w

Center 5.24 GHz ] Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 14.6 dBm

17.632 MHz
% of OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error 19.750 kHz
x dB Bandwidth 20.23 MHz

G
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Shenzhen LGT Test Service Co., Ltd.

Test Report

-26dB Bandwidth NVNT n40 5190MHz Antl

)

[ Keysight Spectrum Analyzer - Occupied BW

Ref Offset 8.46 dB
Ref 28.46 dBm

thd

iCenter 5.19 GHz
‘Res BW 300 kHz

Occupied Bandwidth

AL
Center Freq 5.190000000 GHz

WWMMMM'WWMM\“ o

s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB

#VBW 1 MHz

Total Power

35.982 MHz

Transmit Freq Error
x dB Bandwidth

G

-3.939 kHz
39.98 MHz x dB

% of OBW Power

Center Freq: 5190000000 GHz
Avg|Hold: 100/100

o TR, .\

02:13:36 PMan 02, 2025
Radio Std: None

Radio Device: BTS

Mkr3 5.209988 GHz
376 dBm

"‘J-'In.f#l,f"l.,i,[ I.'LUIW

Span 60 MHz|
Sweep 1.333 ms

14.9 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT n40 5230MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 5.230000000 GHz

Ref Offset 8.66 dB
Ref 28,65 dBm

{

7 \.»M‘

,w_,.Jw_‘;h,;l'u'b\M*

iCenter 5.23 GHz
‘Res BW 300 kHz

Occupied Bandwidth

36.059 MHz
24.722 kHz
49.89 MHz x dB

Transmit Freq Error
x dB Bandwidth

A dar s

s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB

¥

#VBW 1 MHz

Total Power

% of OBW Power

Center Freq: 5.230000000 GHz
Avg|Hold: 1001100

s Al g Ao Ao,

02:17:55 PMan 02, 2025
Radio Std: None

Radio Device: BTS

Mkr3 5.254971 GHz
-3 dBm

3
Wl J;Mﬂ

Sweep 1.333 ms|

14.6 dBm

99.00 %
-26.00 dB

Tel: 0755-89668180

E-mail:Igt@Igt-cert.com

Web: www.lgt-cert.com
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Shenzhen LGT Test Service Co., Ltd.

Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.39310595
NVNT a 5220 Antl 16.34499826
NVNT a 5240 Antl 16.37694889
NVNT ac20 5180 Antl 17.5669415
NVNT ac20 5220 Antl 17.54271126
NVNT ac20 5240 Antl 17.51142943
NVNT ac40 5190 Antl 35.94407162
NVNT ac40 5230 Antl 36.11387615
NVNT ac80 5210 Antl 75.39404061
NVNT ax20 5180 Antl 17.57533509
NVNT ax20 5220 Antl 17.56864718
NVNT ax20 5240 Antl 17.51447163
NVNT ax40 5190 Antl 35.96993681
NVNT ax40 5230 Antl 36.04195452
NVNT ax80 5210 Antl 75.3918513
NVNT n20 5180 Antl 17.55867385
NVNT n20 5220 Antl 17.54757495
NVNT n20 5240 Antl 17.56353434
NVNT n40 5190 Antl 36.00730043
NVNT n40 5230 Antl 36.14316851
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Shenzhen LGT Test Service Co., Ltd.

Test Report

OBW NVNT a 5180MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL
Center Freq 5.180000000 GHz

#IFGain:Low

Ref Offset 8.42 dB
Ref 2842 dBm

Mty e

iCenter 5.18 GHz
‘Res BW 200 kHz

Occupied Bandwidth

16.393 MHz
Transmit Freq Error -382 Hz
x dB Bandwidth 19.46 MHz

AT O AR

o |- ]

01:46:20 PMJan 02, 2025

Center Freq: 5.180000000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

AT

#VBW 620 kHz Sweep 1.333 ms

Total Power 16.2 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

OBW NVNT a 5220MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL -

Center Freq 5.220000000 GHz

#IFGain:Low

Ref Offset 8.6 dB
Ref 28,60 dBm

iCenter 5.22 GHz
‘Res BW 200 kHz

Occupied Bandwidth
16.345 MHz
-20.053 kHz
19.47 MHz

Transmit Freq Error
x dB Bandwidth

S T L i S el ey e ey
v W .

ENSE I ] 01:48:21 PM1an 02,
Center Freq: 5.220000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

h,
.
.
o

il el

Span 30 MHz|

#VBW 620 kHz Sweep 1.333 ms

Total Power 15.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

OBW NVNT a 5240MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 5.240000000 GHz

#IFGain:Low

Ref Offset 8.7 dB

Ref 28.70 dBm

s

iCenter 5.24 GHz
‘Res BW 200 kHz

Occupied Bandwidth

16.377 MHz
Transmit Freq Error
x dB Bandwidth

17.867 kHz
19.14 MHz

Center Freq: 5.240000000 GHz

o | ar ]
01:53:41 PMan 02, 2025
Radio Std: None
Trig: Free Run

Avg|Hold: 100/100
#Atten: 30 dB

Radio Device: BTS

v.-vw‘fflmhw-.v R e
h
LM
!
s

A g

Span 30 MHz|

#VBW 620 kHz Sweep 1.333 ms

Total Power 15.9 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Tel: 0755-89668180
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